



STRUCTURAL AND MATERIAL TESTING LABORATORY  
CIVIL ENGINEERING DEPARTMENT, KMUTT

TENSION TEST

SPECIMEN FROM : บริษัท เค.โอ.เอช. อินเตอร์เนชั่นแนล จำกัด  
PROJECT NAME : ทดสอบคุณภาพ  
TYPE OF SPECIMEN : WATER STOP  
DATE OF TESTING : 8/6/2020

Specimen No.	Nominal Size (mm.)	Actual Load, kg.		Rupture observation	Remarks
		Yield	Ultimate		
1	15/17	-	13928	ขาดที่ TIE ROD	WATER STOP FOR TIE ROD MAXLOCK+TIE ROD DIWIDAG 15-17, T63001/12
2	15/17	-	13950	ขาดที่ TIE ROD	WATER STOP FOR TIE ROD MAXLOCK+TIE ROD DIWIDAG 15-17, T63001/12

Tested by :

(Pornkasem Jongpradist)

Checked by :

(Sutat Peelataiwat)  
Head of Civil Engineering Department

Remarks : 1. The testing results are good only for those specimens tested.  
2. Not valid unless be signed and sealed.

K.O.H. INTERNATIONAL CO., Ltd.

ตัวอย่าง ก่อนทดสอบ ขณะทดสอบ หลังทดสอบ

